Model 1900S - Mast Assembly
Includes Labels, Shrouds, Battery, Controller, Actuator and Scale




Model 1900S - Mast Assembly

Includes Labels, Shrouds, Battery, Controller, Actuator and Scale

Quantity Per
Iltem
Number | Note | Part Number |Description Package | Assembly
1 1147299-NLA | NLA - Shroud, Upper Left w/ Scale 1 1
2 1147298-NLA | NLA - Shroud, Upper Right w/o Scale 1 1
3 1147275 Bar, Lift Support, Mast 1 1
4 1078284 Bracket, Battery - Electric Only 1 1
5 1147293-NLA | NLA - Bracket, Bar, Cross 1 1
6 1078276 Battery Pack, Linak 1 2
7 1078275 Controller - Electric Only 1 1
8 1147306 Actuator, Mast 1 1
9 1147296 Roller, Mast, Outer 1 2
10 1090147-NLA | NLA - Decal, Invacare Medallion - Large 1 2
11 PAR9990-NLA | NLA - Label, Serial and Model Number 1 1
12 1111029-NLA | NLA - Decal, Capacity, Weight 350 Ib. Canadian 1 1
13 A 1033800-NLA | NLA - Hook, 2" Adhesive Back 1 1
14 A 1026082-NLA | NLA - Fastener, Dual Lock 1 1
15 1147365-NLA | NLA - Screw, Hex Head (3/8-16 x 1-1/2") 1 2
16 1147364-NLA | NLA - Screw, Hex Head (3/8-16 x 7/8") 1 2
17 40363X000 Hex Nut (3/8"-16) 1 4
18 1078980 Screw, Phillips Pan Head (#10-24 x 1/4") 1 3
19 IHPAR9911 Screw, Phillips, Flat Head (#10-24 x 3/4") 1 6
20 60105597 Washer, #10 Countersunk Finishing 1 6
21 1147292 Plug, Threaded - Plastic 1 6
22 1147363 Screw, Shoulder, Socket (1/8 x 2-1/2") 1 2
23 1154071-NLA | NLA - Washer, Bellville, Separated (17/32 x 3/4 x 1 2
1/32")
24 1089061-NLA | NLA - Locknut (3/8-16) 1 2
25 1154073-NLA | NLA - Bracket, L Shaped, Actuator 1 1
26 1147369-NLA | NLA - Locknut, Hex (M4 x .7) 1 1
27 1147297-NLA | NLA - Strapping, Actuator 1 1
28 B,C 1159620 Kit, Digital Scale, 1900S 1 1
NLA - Digital Scale Assembly, 1900S 1 1
Instruction Sheet, Digital Scale 1 1
NLA - Hook, 2" Adhesive Back 1 1
1159621 Kit, Load Cell and Connector 1 1
Load Cell and Connector Assembly 1 1
Instruction Sheet, Digital Scale 1 1
29 1177604 Pendant, Two Channel w/ Hook 1 1
30 1079133 Cord, Power, USA 1 1
31 D 1078274 Charger, Electric Only w/o Power Cord 1 1
NOTE: A - Pieces must be cut from roll into 2" by 2" Squares (2 each).
B - Includes Digital Scale, Instruction Sheet, and Hook.
C - If Lift produced prior to 7/1/07 then order part number 1159621 Load Cell and Connector Kit.
D - Power Cord not included with Charger.




